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PLANETARY, TUMBLER AND AGITATOR SHAFT UNIT

ILLUS. PART NO.
PL-56195

21625-3
61473
PG-6-11
270718
WS-8-2
9038
477123-2
274427
274444-1

©CoOoO~NO O WNPR

NAME OF PART AMT.

CUP —DIiP e 1
Agitator Shaft Assy. (Incls. Item 3). 1
Groove-Pin Y2 x ®/s Type D. .....c........ 1
SPring — AQITATOr St ......oouiiiiii e 1
WWASRET . e 1
1
1
1
1

Bearing — Planetary (Lower)
Planetary & Lower Bearing Assy. (INCIS. IteEMS 6 & 14) ....cceeeiiiiiiiieiiee e
Pinion — AQItator SNAft (18T) ....ueeeiieiiieeie st tee e st e st e e seae e s e e s nteeesneeesnteeeneeennee
Pin — AQITAOr SNAE ......o.viiiiiii e s
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N50 REPLACEMENT PARTS

ILLUS.
PL-56195

PLANETARY, TUMBLER AND AGITATOR SHAFT UNIT (Cont.)

PART NO.

7595
SC-9-25
5428
290257
4378
PT-3-29
7602
124945
124946
124947
9039
SC-8-58
WS-2-30
124945
124946
124947
9040
20661-2
PT-3-40
12430-23
WS-3-7
SC-8-51
9090
SC-46-27
9043
9047
NS-13-22
6021
9088
SC-46-27
17864
SC-13-29
SC-13-26
10973
9042
SC-13-48
9392
16758
16747
16777
16759
9421
5247-2
WS-8-4
RR-4-25
WS-8-2
9052
PC-3-36
9050
9051
9048
12430-22
107342
9047
115148
11800-187
104040-2
WS-12-12
WS-12-13
WS-12-14
74676
274602

NAME OF PART AMT.
Bearing — Planetary (UPPET) .....eio e eee et see ettt ettt e e stee e st e et eesneeesnseeanneeenseeesnneennes 1
Mach. Screw 10-24 X 58 RA. HO. ..oc.oiiiiiiieiieceeeee e st ees 4
Gear — Internal (59T) .
Trans. Case & Brg. Assy. (INCIS. IteM 20) ........ccociiiiiiiiii e 1
WASHET — CUPPEA ...ttt ettt ettt st e b et e ettt eeaeeshe e sbeebeebeenbeennesenesneaaneennen
Taper Pin —#1 x 1 In. Lg. ... .
SCrew — Bearing RETAINING ........coiuiiiiiiiiieiie ettt b e e 1
WaSher (0.010 IN. THK.) toiiuiieiiieiiit ettt s e st e e e e st e e e e e st e e sseeessbaeensaeeenneeannaeas AR
Washer (/a2 In. Thk.) .....
A 1] LY o T o T I 1 USSR AR
Bearing — Planetary Shaft ...........cocooiiiiiiiii e e
Mach. Screw 12-24 x 2 % Rd. Hd. .
LAV T =T TP P TP R PPPPRPPRN
Washer (0.010 IN. THK.) .ottt bttt sb et e e b e b ne e e AR
Washer (*/z2 In. Thk.) ..... ... AR
Washer ( s In. Thk.) .. AR
ST L1 A = P T =1 - o SRR 1

Gear — Zerol Bevel (23T).
Taper Pin—#2x11In.Lg. ...cccveneee.
Key — Transmission Shaft (Upper)
Washer ...
Mach. Screw 12-24 x 3/s Rd. Hd. ..
Stop — Tumbler Yoke .........cccceeeenee
Set Screw */+-20 x /s Hdls., Cup Pt
Shaft — Transmission (Lower) ............
Transmission Gear Assy. (15T & 31T)
Nut -16 HEX FiN. ..o
Washer (Copper) ....
Shaft — Eccentric .......cccecveviiveennee.
Set Screw /2-20 x /4 Hdls., Cup Pt
Flange Ring & Hub Assy. ...........
Mach. Screw 8-32 x Y. Flat Hd.
Mach. Screw 8-32 x ¥s Flat Hd.
Spring — Tumber Yoke ...
Washer — Retaining ...........c........ .
Mach. Screw 10-24 X Y2 Flat H. .....c.c.ooiiiiiiieiieiee e 1
Gear — Main Drive (49T) (60 HZ.) ...oocvooieiieieeees e e e 1
Gear — Main Drive (47T) (50 Hz.) . .
WaSher — MOLOF PINION .......uiiiiiiiiii ettt ettt e e b e e snaee e e e

Pinion — Motor (17T) (50 Hz.) . .
Pinion — Motor (15T) (B0 HZ.) ..cc.veiiiiieiiieiiiesieeete ettt ettt sie e 1
SCrew — PiNION RETAINING ......iiiviiiiiiieiieie ettt et b e b saeenneeens 1
Washer
LR E] = UL 1T Yo o USSR
L AT = L] LT PRSPPI
Shaft — Tumbler ...
(00 =Tl T I 7 Gt R PSP PR TP
SIEEVE — SRITLET ..ttt
Retainer — Shifter Sleeve .... .
Gear — TranSMISSION (BLT) ..oueeuieieeiiei ettt sttt ettt et st b e et e sbe e sbeesbeesbeesbeeneenbeennee e
=TT UPR TP
Tumbler Yoke & Shifter Pin Assy. .......
Transmission Gear Assy. (15T & 31T)
Shaft — TransmiSSION (UPPEF) ...eoueeiieiiiiiieeee ettt
Dowel .
Zerol Bevel Gear ASSY. (23T) et e

WaSher (0.008 THK.) ...ouiiiieieiti ettt ettt ae e b et e e bt et e e neeeneeseeesneesnee e AR
Washer (s« Thk.) ... ... AR
WASKNET (131 TRK.) .ottt b ettt b e b AR
Tumbler Yoke & Gear Assy. (Incls. Items 56 thru 63) ........ccceeveeeiiiiiiiie e 1
Planetary, Gear, Shaft & Bearing Assy. (Incls Items 2, 4,5, 7, 8, 9, 10, 11, & 16) .......c.ccn...... 1
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COLUMN AND BASE UNIT
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N50 REPLACEMENT PARTS

COLUMN AND BASE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-56194
1 16951-4 TRUMD SCIEW ASSY. oiiiiiiiiiiiiiieeiie ettt e et st e e st e st e e st e e ssteeenseeesbaeeenseesnteeeneeesnseeanneeeses 1
2 274288 Cap — AtACHMENT HUD ... e 1
3 9094 SCIEW — AGJUSTING ..vieeeiiie ettt sre e e se e nreenne e 1
4 SC-46-59 Set Screw %/16-18 X 2 HAIS., CUP PL. ..coiiiiiiiiiiiiiiiicecceee e 1
5 11800-215 (51011 R PO P PP OP P ROPPPRRPPRIOt 2
6 271547 Column & Dowel ASSY. (INCIS. ITEM 5) ..ottt sae e 1
7 SC-62-63 Cap Screw °/15-18 X %2 Hex Hd. ........... .3
8 271663 Bracket — Bowl Lift .................... 1
9 SC-13-48 Mach. Screw 10-24 x /> Flat Hd .2
10 271662 VAWEASNET L e 1
11 WS-3-23 Washer .1
12 271667 SPrNg ..c..oeeveervineene. .1
13 NS-48-25 Stop Nut Y/+-28 Elastic . .1
14 274614 Screw — Pivot....... .2
15 291263 Washer — Belleville . .6
16 291444-2 BOWI Clamp (RH) ...t 1
17 291444-1 Bowl Clamp (LH) ..... 1
18 00-437161 [ Lol e = To 11 ST o T o OSSP 1
19 SC-7-72 Mach. Screw 10-24 X /a RA. HA. .....oooiiiiiiiiiii 2
20 271552 Pin — BOWI RELAINING .....eeiiiiiiieiiieieee ettt e
21 271551 Bowl Support Assy. (Incls. Item 20) . .
22 477061 Base & FOOt SUPPOIT ASSY. ...cc.eiiuiiiiiiiiiiiieii it e s 1
23 271650 FOOL — RUDDIET ...ttt ettt et et e et e
24 SD-8-43 Self-Tapping Screw 8 x 3/ Phil. Rd. Hd., Type B .
25 SC-100-12 Special SCrew %16-18 X 3/a Pan HO. ....cc.oiiiiiiiie et 4
26 78815 SCIEEN — Al .t 1
27 PC-3-32 Cotter Pin 32 x /2 .. 1
28 271665 RO — BOWI Lift ..o 1
29 241764 ATME = BOWI LIfE oottt sttt ettt et e st e e snb e e nneeenaae e e nnee 1
30 117542-26 Cord & Plug Assy. (3 Cond., 115 V) ....... .
31 117542-27 Cord & Plug Assy. (3 Cond., 220/230 V.) ...ceoiiiiiiiiii i 1
32 117542-28 COrd & PIUG ASSY. (1LE.C.) ittt st sb e b e beebe e e snnesaeeenes 1
33 FE-17-41 Strain Relief (Use with Items 30, 31, & 32)
34 PC-3-32 COLEI PN 332 X M2 .o
35 RP-2-10 ROIIPIN %16 DAl X 1 LG. oiviiiiiiiiiii i 1
36 SC-15-22 Mach Screw 8-32 x *s Oval Hd.
37 00-437310 Handle — BOWI Lift ........ocooiiiiiiiiiii
38 FE-6-17 (O] T LT ol (o] g Y PSR RTPRR
39 SC-18-50 Mach. Screw 6-32 x /4 Pan Hd. ......
40 WL-10-20 Lockwasher #6 External Shakeproof ..o 1
41 120433-1 End Cover (Use with Items 30, 31, & 32) ....ciiiiiiiiieiiie ittt 1
42 278367-2 Motor HouSiNg ASSY. ....c.cccvereereenieenieennes .
43 477880-2 BOIt — SPECIAI ...ttt bttt
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N50 REPLACEMENT PARTS
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ILLUS. PART NO.
PL-56196
1 77401
2 290196-3
3 123109
4 SC-81-41
5 WS-3-3
6 NS-9-2
7 291980-1
8 291982
9 291981
10 87711-184-1
n 291985
12 9091
13 WL-3-28
14 9062
15 11800-19
16 10335
17 7433-1
18 WS-4-47
19 PC-6-34
20 9059

N

Q
SWITCH UNIT
NAME OF PART AMT.

G2 o] o TP SUPUPPRRORY 1
Shift Handle Assy. (Incls. Item 1) .1
Screw 6-32 Serrated Hd. .......... ..6
Mach. Screw 4-40 X 5/16 RA. HU. ....oooiiiiiiiiecce et e et 2
LOCKWASNET #4 MEAIUM ......eiiiiiie ettt tae et e e st e et e e srbaeenaaesssaeesnneesreaeeas 2
MACKH. NUL 4-40 HEX ..euveeeiiiii et e ettt e ettt s e e e st e e st e e st e e snteeenbe e e ssbeeesaeesnbeeeansaensneeanseean 2
Control Box Plate Assy. . .1
[ (U g o =T gl [ ) (=Y (o ot TR 1
Bracket — Switch . 1
Switch oo, 1
Insulator — Switch ...........c.e.. 1
Screw — Cam Plate Retaining . .2
Lockwasher #12 Light ............ .2
Plate—Cam................. 1
Dowell............ 1
Fork — Shifter. .1
1S 01T O SPR

AoV T 1 PSPPSR

Cotter Pin/eax 1 .. .

[ o 101 =1 (o Tox QPSSP SUPPSP
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N50 REPLACEMENT PARTS

ILLUS.
PL-56193

NRPRRRPRRRERRRE R
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PART NO.

812450
69563
22216-2
23383-14
23383-18
NS-9-12
65477-8-1
65477-8-2
65477-28-1
65477-28-2
22275-149
22275-148
290659
WS-7-21
WS-7-19
278367
SC-7-20
66085
511813
290659
113034-5

MOTOR PARTS

NAME OF PART AMT.

Bracket — MOLOr BEANNG .......ccuiiiiiiiiiiiiieiie et s 1
Insulator — Back Plate ....

Sleeve (Elec. Leads Protection) (60 Hz.) ..
Sleeve (Elec. Leads Protection) (50 Hz.) ..
Mach. Nut 8-32 HEX ......cccecvvvveniericine
Stator Assy. (115 V., 60 Hz., 1 Ph.) .
Stator Assy. (230 V., 60 Hz., 1 Ph.) .....
Stator Assy. (115 V., 50 Hz., 1 Ph.) ....
Stator Assy. (220 V., 50 Hz., 1 Ph.).
Rotor Assy. (60 Hz.) ......ccccceueee.
Rotor Assy. (50 Hz.) ..............
Bearing — Sleeve (Pulley End) .
KTV =] 1= TP PR TP PR PRSPPI 2
WaSher .....ccoeviriiiieieieeee .. AR
Field RiNg ASSY. (INCIS. M 13) ...iiiiiiiiiieiieeeie sttt e e e e eannaeenraees 1
Mach. Screw 6-32 X a RA. Ha. ....ooiiiiiiiiiiiieee e 2
Switch — Starting (Stationary Part)
Wicking s In. Dia. x 1 In. Lg. .........
Bearing — Sleeve (SWILCh ENd) ......eiiiiiiiiiiieeeie et

Sleeve — MOTOr WIIE (2 1N, LO.) tuveieirieiiieiieeie sttt sttt ettt ettt se et e e st sbe e s aeesieesneeseeens 1
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PL-56197
BOWL AND AGITATOR UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-56197

1 295576 BOWI — 5 QL. (SST) ittt sttt r e 1

2 315966 “E” DOUGN AN Lt ettt ettt st e e a e e sae e nen 1

3 295580 “D7 WITE WD .t et 1

4 295578 “B” Flat Beater (AIUMINUIM) .....ooiiioiieiiie ittt e e aine e nbeeesineesneeennnes 1

5 295579 “B” Flat BEALET (SST) ...viiuiiiiiiiiiiiiieie ettt ettt 1
FORM 43056 JANUARY 2002 PRINTED INU.S.A.
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